STATE OF MISSOURI

DEPARTMENT OF NATURAL RESOURCES

MISSOURI CLEAN WATER COMMISSION

PR
aF R g
A3 Eabeng

MISSOURI STATE OPERATING PERMIT

In compliance with the Missouri Clean Water Law (Chapter 644 RSMo, hereinafter, the Law), and the Federal Water Pollution
Control Act (Public Law 92-500, 92" Congress) as amended,

Permit No.: MO-0028037

Owner: City of Nixa

Address: P.O. Box 395, Nixa, MO 65714
Continuing Authority: Same as above

Address: Same as above

Facility Name: Nixa WWTP

Facility Address: 972 Old Riverdale Road, Nixa, MO 65714
Legal Description: See Page 2

UTM Coordinates: See Page 2

Receiving Stream: See Page 2

First Classified Stream and ID: See Page 2

USGS Basin & Sub-watershed No.: See Page 2

authorizes activities pursuant to the terms and conditions of this permit in accordance with the Missouri Clean Water Law and/or the
National Pollutant Discharge Elimination System; it does not apply to other regulated activities.

FACILITY DESCRIPTION

See Page 2

November 1, 2023
Effective Date

June 30, 2028 Qﬁ% %’

Expiration Date John I—/I}oke/ Direc;gf{Water Protection Program




Page 2 of 14
Permit No. MO-0028037

FACILITY DESCRIPTION (continued):

Outfall #001 - POTW

The use or operation of this facility shall be by or under the supervision of a Certified “A” Operator.

Mechanical bar screen / peak flow basin / grit and grease removal basin / influent pump station / 3 oxidation ditches / 4 final clarifiers
/ chemical phosphorus treatment / tertiary filtration / UV disinfection / 3 aerated intermediate sludge holding tanks / 1 final sludge
holding tank / sludge belt filter press / biosolids mixed with compost material / biosolids and compost material storage area / biosolids
and compost are land applied

Design population equivalent is 40,000.

Design flow is 4.0 million gallons per day.
Actual flow is 1.6 million gallons per day.
Design sludge production is 1,317 dry tons/year.

Legal Description: Sec. 30, T27N, R21W, Christian County
UTM Coordinates: X=475685, Y=4096497

Receiving Stream: Finley Creek (P)

First Classified Stream and ID: Finley Creek (P) (2352)

USGS Basin & Sub-watershed No.: (11010002-0208)

Permitted Feature INF — Influent Monitoring Location — Headworks

Legal Description: Sec. 24, T27N, R22W, Christian County
UTM Coordinates: X=474491, Y=4097463

Permitted Feature SM1 — Eliminated




Page 3 of 14
Permit No. MO-0028037

OUTFALL
#001

TABLE A-1.

INTERIM EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The permittee is authorized to discharge from outfall number(s) as specified in the application for this permit. In accordance with 10 CSR 20-7.031,
the final effluent limitations outlined in Table A-2 must be achieved as soon as possible but no later than November 1, 2035. These interim effluent
limitations in Table A-1 are effective beginning November 1, 2023 and remain in effect through October 31. 2035 or as soon as possible. Such
discharges shall be controlled, limited and monitored by the permittee as specified below:

INTLEIRNII?{:_E.'I:_'I:SI&:SENT MONITORING REQUIREMENTS
EFFLUENT PARAMETER(S) UNITS DAILY WEEKLY MONTHLY MEASUREMENT SAMPLE
MAXIMUM | AVERAGE | AVERAGE FREQUENCY TYPE
eDMR Limit Set: M
Flow MGD * * once/weekday*** 24 hr. total
Biochemical Oxygen Demands mg/L 45 30 once/week composite**
Total Suspended Solids mg/L 45 30 once/week composite**
E. coli (Note 1, Page 7) #/100mL 630 126 once/week grab
Ammonia as N (January) mg/L 9.5 2.9 once/week composite**
Ammonia as N (February) mg/L 9.5 2.9 once/week composite**
Ammonia as N (March) mg/L 9.5 2.9 once/week composite**
Ammonia as N (April) mg/L 4.5 1.4 once/week composite**
Ammonia as N (May) mg/L 4.5 1.4 once/week composite**
Ammonia as N (June) mg/L 4.5 1.4 once/week composite**
Ammonia as N (July) mg/L 4.5 1.4 once/week composite**
Ammonia as N (August) mg/L 4.5 1.4 once/week composite**
Ammonia as N (September) mg/L 4.5 1.4 once/week composite**
Ammonia as N (October) mg/L 9.5 2.9 once/week composite**
Ammonia as N (November) mg/L 9.5 2.9 once/week composite**
Ammonia as N (December) mg/L 9.5 2.9 once/week composite**
Total Phosphorus mg/L * 0.5 once/month composite**
Total Kjeldahl Nitrogen mg/L * * once/week composite**
Nitrite + Nitrate mg/L * * once/week composite**
Aluminum, Total Recoverable pg/L * * once/month composite**
EFFLUENT PARAMETER(S) UNITS MINIMUM MAXIMUM N EREQUENGY | SAPEE
pH — Units**** SuU 6.0 9.0 once/week grab
EFFLUENT PARAMETER(S) UNITS %\?%%\455 N EREQUENGY | SAVPLE
Biochemical Oxygen Demands— Percent Removal (Note 2, Page 7) % 85 once/month calculated
Total Suspended Solids — Percent Removal (Note 2, Page 7) % 85 once/month calculated

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE DECEMBER 28, 2023.




Page 4 of 14
Permit No. MO-0028037

OUTFALL TABLE A-1. (Continued)
#001 INTERIM EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The permittee is authorized to discharge from outfall number(s) as specified in the application for this permit. In accordance with 10 CSR 20-7.031,
the final effluent limitations outlined in Table A-2 must be achieved as soon as possible but no later than November 1, 2035. These interim effluent
limitations in Table A-1 are effective beginning November 1, 2023 and remain in effect through October 31, 2035 or as soon as possible. Such
discharges shall be controlled, limited and monitored by the permittee as specified below:

INTERIM EFFLUENT LIMITATIONS MONITORING REQUIREMENTS
EFFLUENT PARAMETER(S) UNITS
MONTHLY MONTHLY MEASUREMENT SAMPLE
AVERAGE TOTAL § FREQUENCY TYPE
eDMR Limit Set: M
Total Nitrogen (Note 3, Page 7) mg/L * once/week calculated
Total Nitrogen Ibs. * once/week calculated

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE DECEMBER 28, 2023.

eDMR Limit Set: A

ANNUAL ANNUAL MEASUREMENT SAMPLE
EFFLUENT PARAM ETER(S) UNITS AVERAGE ¥ TOTAL @ FREQUENCY TYPE
Total Nitrogen mg/L * once/year calculated
Total Nitrogen Ibs. * once/year calculated

MONITORING REPORTS SHALL BE SUBMITTED ANNUALLY; THE FIRST REPORT IS DUE JANUARY 28, 2025.

eDMR Limit Set: Q

DAILY MONTHLY MEASUREMENT SAMPLE
EFFLUENT PARAMETER(S) UNITS MAXIMUM AVERAGE FREQUENCY TYPE
Oil & Grease mg/L * * oncﬂiliirter grab

MONITORING REPORTS SHALL BE SUBMITTED QUARTERLY; THE FIRST REPORT IS DUE JANUARY 28, 2024.

* Monitoring requirement only.
** A 24-hour composite sample is composed of 48 aliquots (subsamples) collected at 30 minute intervals by an automatic
sampling device.
*** Once each weekday means: Monday, Tuesday, Wednesday, Thursday, and Friday.
****  pH is measured in pH units and is not to be averaged.
**xx*  See table below for quarterly sampling.

Quarterly Minimum Sampling Requirements

Quarter Months Oil & Grease Report is Due
First January, February, March Sample at least once during any month of the quarter April 281"
Second April, May, June Sample at least once during any month of the quarter July 28t
Third July, August, September Sample at least once during any month of the quarter October 281
Fourth October, November, December Sample at least once during any month of the quarter January 28™




Page 5 of 14

Permit No. MO-0028037

OUTFALL
#001

TABLE A-2.
FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The permittee is authorized to discharge from outfall number(s) as specified in the application for this permit. The final effluent limitations in
Table A-2 shall become effective on November 1, 2035. Such discharges shall be controlled, limited and monitored by the permittee as specified

below:
FINAL EFFLUENT LIMITATIONS | MONITORING REQUIREMENTS
EFFLUENT PARAMETER(S) UNITS DAILY WEEKLY [ MONTHLY MEASUREMENT SAMPLE
MAXIMUM AVERAGE AVERAGE FREQUENCY TYPE
eDMR Limit Set: M
Flow MGD * * once/weekday*** 24 hr. total
Biochemical Oxygen Demands mg/L 45 30 once/week composite**
Total Suspended Solids mg/L 45 30 once/week composite**
E. coli (Note 1, Page 7) #/100mL 630 126 once/week grab
Ammonia as N (January) mg/L 9.5 2.9 once/week composite**
Ammonia as N (February) mg/L 9.5 2.9 once/week composite**
[...]
& @  RECEIVE PRIMARILY DOMESTIC WASTE AND HAVE A DESIGN FLOW MOR aFle-{AN

100,000 GALLONS PER DAY

FACILITY NAME

Nixa Wastewater Treatment Facility

PERMIT NO. COUNTY
MO-0028037 Christian

APPLICATION OVERVIEW

Form B2 has been developed in a modular format and consists of Parts A, B and C and a Supplemental Application
Information (Parts D, E, F and G) packet. All applicants must complete Parts A, B and C. Some applicants must also
complete parts of the Supplemental Application Information packet. The following items explain which parts of Form B2
you must complete. Submittal of an incomplete application may result in the application being returned.

BASIC APPLICATION INFORMATION ; _ '

A. Basic application information for all applicants. All applicants must complete Part A.
B. Additional application information for all applicants. All applicants must complete Part B.
C. Certification. All applicants must complete Part C.

SUPPLEMENTAL APPLICATION INFORMATION ~ |

D. Expanded Effluent Testing Data. A treatment works that discharges effluent to surface water of the United States
and meets one or more of the following criteria must complete Part D - Expanded Effluent Testing Data:

1. Has a design flow rate greater than or equal to 1 million gallons per day.
2. s required to have or currently has a pretreatment program.
3. Is otherwise required by the permitting authority to provide the information.

E. Toxicity Testing Data. A treatment works that meets one or more of the following criteria must complete Part E -
Toxicity Testing Data:
1. Has a design flow rate greater than or equal to 1 million gallons per day.
2. ls required to have or currently has a pretreatment program.
3. Is otherwise required by the permitting authority to provide the information.

F. Industrial User Discharges and Resource Conservation and Recovery Act / Comprehensive Environmental
Response, Compensation and Liability Act Wastes. A treatment works that accepts process wastewater from any
significant industrial users, also known as SlUs, or receives a Resource Conservation and Recovery Act or
CERCLA wastes must complete Part F - Industrial User Discharges and Resource Conservation and Recovery Act
/CERCLA Wastes.

SiUs are defined as:
1. All Categorical Industrial Users, or ClUs, subject to Categorical Pretreatment Standards under 40 Code of
Federal Regulations 403.6 and 40 Code of Federal Regulations 403.6 and 40 CFR Chapter 1, Subchapter N.
2. Any other industrial user that meets one or more of the following:
i.  Discharges an average of 25,000 gallons per day or more of process wastewater to the treatment
works (with certain exclusions).
ii. Contributes a process waste stream that makes up five percent or more of the average dry weather
hydraulic or organic capacity of the treatment plant.
iii. Is designated as an SlIU by the control authority.
iv. Is otherwise required by the permitting authority to provide the information.

G. Combined Sewer Systems. A treatment works that has a combined sewer system must complete Part G -
Combined Sewer Systems.

ALL APPLICANTS MUST COMPLETE PARTS A, BandC ‘ l

MO 780-1805 (02-19) Page 1




255 4

FOR AGENCY USE ONLY

MISSOURI DEPARTMENT OF NATURAL RESOURCES

@_ m WATER PROTECTION PROGRAM CHECK NUMBER
' FORM B2 - APPLICATION FOR AN OPERATING PERMIT FOR ,
| £ SUB

M 1| FACILITIES THAT RECEIVE PRIMARILY DOMESTIC WASTE AND »PAE;:;‘Y, " S%&&%

HAVE A DESIGN FLOW MORE THAN 100,000 GALLONS PER DAY

JET PAY OONFIRMATION NUMBER

PART A — BASIC APPLICATION INFORMATION ; ' ;
1. THIS APPLICATION IS FOR: ‘ ‘ k
[1 An operating permit for a new or unpermitted facility. Construction Permit #

(Include completed Antidegradation Review or request to conduct an Antidegradation Review, see instructions)
[/l An operating permit renewal: Permit #MO- 0028037 Expiration Date September 30 2020

[ An operating permit modification: Permit #MO- Reason:
11 Is the appropriate fee included with the application (see instructions for appropriate fee)? [1YES V] NO
2. FACILITY
NAME TELEPHONE NUMBER WITH AREA CODE
Nixa Wastewater Treatment Facility 417-725-71117
ADDRESS (PHYSICAL) CITY STATE ZiP CODE
972 8. Old Riverdale Rd Nixa MO 65714
21 LEGAL DESCRIPTION (Facilty Site):  Sec. 30, T27N , R 21W Christian

2.2 UTM Coordinates Easting (X): 475696 Northing (Y): 4096506
For Universal Transverse Mercator (UTM), Zone 15 North referenced to North American Datum 1983 (NAD83)

2.3 Name of receiving stream: Finely Creek

2.4 Number of Outfalls: 1 wastewater outfalls: 1 stormwater outfalls: 0 instream monitoring sites: 1

3. OWNER: The owner of the regulated activity/discharge being applied for and is not necessarily the owner of the real
property on which the activity or discharge is occurring.

NAME EMAIL ADDRESS TELEPHONE NUMBER WITH AREA CODE
City of Nixa Jyoungblood@Nixa.com 417-725-7117
ADDRESS CITY STATE ZIP CODE
PO Box 395 Nixa MO 65714
3.1 Request review of draft permit prior to Public Notice? MIYES [JINO
3.2 Are you a Publically Owned Treatment Works (POTW)? MIYES [INO
If yes, is the Financial Questionnaire attached? /1 YES [0 NO See: https://dnr.mo.gov/forms/780-2511-f.pdf
3.3 Are you a Privately Owned Treatment Facility? V] YES [INO
3.4 Are you a Privately Owned Treatment Facility regulated by the Public Service Commission (PSC)?  [] YES 1 NO

4. CONTINUING AUTHORITY: Permanent oi’ganiZation which will serve as the continuing authority for the operation,
maintenance and modernization of the facility. .

NAME : EMAIL ADDRESS TELEPHONE NUMBER WITH AREA CODE

City of Nixa Jyoungblood@Nixa.com 417-725-7117

ADDRESS CITY STATE ZIP CODE

PO Box 395 Nixa MO 65714

5. OPERATOR

If the Continuing Authority is different than the Owner, include a copy of the contract agreement between the two parties and a
description of the responsibilities of both parties within the agreement.

NAME TITLE CERTIFICATE NUMBER (IF APPLICABLE)
Joshua B Youngblood WW Treatment Superintendent 12016
EMAIL ADDRESS TELEPHONE NUMBER WITH AREA CODE

JYoungblood@Nixa.com 417-725-7117
m——————_———————m——————f——%

6. EACILITY CONTACT

MO 780-1805 (02-19)

NAME TITLE
Joshua B. Youngblood WW Treatment Superintendent
EMAIL ADDRESS TELEPHONE NUMBER WITH AREA CODE
Jyoungblood@nixa.com 417-725-7117
ADDRESS CITY STATE ZIP CODE
PO Box 395 Nixa MO 65714
Page 2




FACILITY NAME PERMIT NO.
Nixa Wastewater Treatment Facility MO- 0028037

PART A - BASIC APPLICATION INFORMATION
7.  FACILITY INFORMATION

OUTFALL NO.
001

7.1 Process Flow Diagram or Schematic. Provide a diagram showing the processes of the treatment plant. Show all of the
treatment units, including disinfection (e.g. — Chlorination and Dechlorination), influents, and outfalls. Specify where samples
are taken. Indicate any treatment process changes in the routing of wastewater during dry weather and peak wet weather.
Include a brief narrative description of the diagram.

Attach sheets as necessary.
See Attached

MO 780-1805 (02-19)

Page 3




pajdureg

LOOw (RANG O3 W=N|i3

N

UOREDROTY pue]

££08200-ON

AM|IoB4 JUSW]RA] I21BMIISBAN BXIN
1eYD MOJ4 SS3301d

paduwes
juel
Mo
Jesd
[eAOWIDY g
U345 aui4 £
35B3IH 1 O : m

LoLEY|CaY DL
_ e — T
$590g SR I8 Le Suipioy
& A Ted abpnis [euy
Ca Bupioy || Zs Bumion | 14 BupioH
sfprisimpausany | |eBonis ssepawuauy | | a6anis ajepausau)
UoLI2JUISIC] feAcuIsY paduses
AN w snsodsoyd estwsy)
uoneny SETTN
nenjid HHED UORIBS JIGOIBY/INOUY/IQOISEUY ainpnais uones
Aiensay Aiepuodag €/2/1 Y3uQq uouepXo uoISIBAIg duwng yuy



Nixa Wastewater Treatment Facility

Permit #M0O-0028037

Influent enters the facility from two directions. One pipe from the West and another from the
North. Influent flows into the facility thru a Kuster Multi-rake bar screen were rags and trash
are removed and sent to the landfill. The water continues to the grit and grease chamber where
the liquid is aerated causing the grit to sink to the bottom and then removed via a pump. The
grit is then classified out and sent to the landfill. Grease is removed from the top and sent to
the landfill as well.

The liquid continues into the Influent pump station where it is pumped to the Diversion
Structure. The Diversion Structure diverts the flow to the Anaerobic sections of either Oxidation
Ditch 1,2, or 3. Hydraulically the liquid flows from the Anaerobic section to the Anoxic Section,
then on to the Oxidation Section.

From the Oxidation Section the liquid hydraulically flows into the Clarifier where the
solids are separated out. The clarified water flows from the Clarifier to the Tertiary filter then
from the filters to the UV disinfection system and then to the outfall. Aluminum Sulfate is
added to the solids after the T-valve solids return.

The solids are either returned to the ditch through the Return Activated Sludge pumps
or wasted as Waste Activated Sludge to the Intermediate Sludge Holding Tanks (1,2,3). Once in
the Intermediate Sludge Holding Tanks the sludge is cycled through aeration periods and
settling periods to draw supernatant in order to thicken the sludge for land application. The
Waste Activated Sludge is then transferred into the Final Sludge Holding tank for further
stabilization before land application.

Sludge is also stored in Intermediate Sludge Holding tank #3 to feed the Belt Filter Press
for use in making compost.




FACILITY NAME PERMIT NO. OUTFALL NO.
Nixa Wastewater Treatment Facility MO- 0028037 001

PART A - BASIC APPLICATION INFORMATION
7. FACILITY INFORMATION (continued)

7.2  Map. Attach to this application an aerial or topographic map of the area extending at least one mile beyond facility property
boundaries. This map must show the outline of the facility and the following information. A map can be obtained by visiting the
following website: https://modnr.maps.arcgis.com/apps/webappviewer/index.htmi?id=1d81212e0854478calbdae87c33c8¢chbece
a. The area surrounding the treatment plant, including all unit processes.

b. The major pipes or other structures through which wastewater enters the treatment works and the pipes or other structures
through which treated wastewater is discharged from the treatment plant. Include outfalls from bypass piping, if
applicable.

c. The actual point of discharge.

d. Wells, springs, other surface water bodies and drinking water wells that are: 1) within % mile of the property boundaries of
the treatment works, and 2) listed in public record or otherwise known to the applicant.

e. Any areas where the sewage sludge produced by the treatment works is stored, treated, or disposed.

f.  If the treatment works receives waste that is classified as hazardous under the Resource Conservation and Recovery Act
(RCRA) by truck, rail, or special pipe, show on the map where that hazardous waste enters the treatment works and where
it is treated, stored, or disposed.

7. ili : i :
3  Facility SIC Code 4952 Discharge SIC Code 4952
7.4  Number of people presently connected or population equivalent (P.E.): Design P.E. 40,000

7.5  Connections to the facility:

Number of units presently connected: 8508

Residential; 8048 Commericial: 480 Industrial O
7.6  Design Fl

esign ow4 MGD Actual Flow 15MGD
7.7 Will discharge be continuous through the year? Yes [/] No []

Discharge will occur during the following months: 12 Months
How many days of the week will discharge occur? 365 Days

7.8 Is industrial wastewater discharged to the facility? Yes [] No /]
If yes, describe the number and types of industries that discharge to your facility. Attach sheets as necessary

Refer to the APPLICATION OVERVIEW to determine whether additional information is needed for Part F.

7.8 Does the facility accept or process leachate from landfills?; Yes[[] | NolWl

7.10 |s wastewater land applied? Yes[] | Nol¢/l
If yes, please attach Form | See: hitps://dnr.mo.gov/forms/780-1686-f. pdf

7.11 Does the facility discharge to a losing stream or sinkhole? Yes[] | Nol/

7.12 Has a wasteload allocation study been completed for this facility? Yes[] | Ne ¢l

8. LABORATORY. CONTROL INFORMATION ~ ;

LABORATORY WORK CONDUCTED BY PLANT PERSONNEL

Lab work conducted outside of plant. Yes ] No []
Push-button or visual methods for simple test such as pH, settieable solids. Yes /] No []
Additional procedures such as Dissolved Oxygen, Chemical Oxygen Demand, Biological

Oxygen Demand, titrations, solids, volatile content. Yes /] No [
More advanced determinations such as BOD seeding procedures, fecal coliform,

nutrients, total oils, phenols, etc. Yes [/] No [
Highly sophisticated instrumentation, such as atomic absorption and gas chromatograph. Yes [] No [/]

MO 780-1805 (02-19) Page 4






















2fond (ICe

yiie3 2jbooo)




FACILITY NAME PERMIT NO. OUTFALL NO.
Nixa Wastewater Treatment Facility MO- 0028037 001

PART A — BASIC APPLICATION INFORMATION
9. SLUDGE HANDLING, USE AND DISPOSAL

9.1 s the sludge a hazardous waste as defined by 10 CSR 257 Yes [] No [/]

9.2  Sludge production (Including sludge received from others): Design Dry Tons/Year 1317  Actual Dry Tons/Year ~300

9.3  Sludge storage provided: 15709 Cubic feet, 45 Days of storage; 1.25  Average percent solids of sludge;

[] No sludge storage is provided. [] Sludge is stored in lagoon.

9.4  Type of storage: [] Holding Tank [ Building
] Basin [] Lagoon _ . _
[ Concrete Pad /] Other (Describe) Holding Tank with Aeration

9.5 Sludge Treatment:

[] Anaerobic Digester  [/] Storage Tank [] Lime Stabilization 1 Lagoon
[ Aerobic Digester 1 Air or Heat Drying [] Composting ] Other (Attach Description)

9.6  Sludge use or disposal:

[/] Land Application [] Contract Hauler [] Hauled to Another Treatment Facility [] Solid Waste Landfill
[] Surface Disposal (Sludge Disposal Lagoon, Sludge Held For More Than Two Years) [ Incineration
[y/] Other (Attach Explanation Sheet) Class A Biosolids-Compost

9.7 Person responsible for hauling sludge to disposal facility:
By Applicant [ ] By Others (complete below)

NAME EMAIL ADDRESS
City of Nixa Jyoungblood@Nixa.com
ADDRESS CITY STATE ZIP CODE
PO Box 395 Nixa MO 65714
CONTACT PERSON TELEPHONE NUMBER WITH AREA CODE PERMIT NO.
Joshua B. Youngblood 417-725-7117 MO- 0028037
9.8 Sludge use or disposal facility:

¥l By Applicant  [[] By Others (Complete below)
NAME EMAIL ADDRESS
City of Nixa Jyoungblood@Nixa.com
ADDRESS CITY STATE ZIP CODE
PO Box 395 Nixa MO 65714
CONTACT PERSON TELEPHONE NUMBER WITH AREA CODE PERMIT NO.
Joshua B. Youngblood 417-725-7117 MO- 0028037

9.9 Does the sludge or biosolids disposal comply with Federal Sludge Regulation 40 CFR 5037
Yes [INo (Explain)

END OF PARTA ,
‘ Page 5

MO 780-1805 (02-189)




FACILITY NAME PERMIT NO. OUTFALL NO.
Nixa Wastewater Treatment Facility MO- 0028037 001

PART B - ADDITIONAL APPLICATION INFORMATION

10. COLLECTION SYSTEM ;
10.1  Are there any municipal satellite collection systems connected to this facility? [] Yes [/] No

If yes, please list all connected to this facility, contact phone number and length of each collection system

LENGTH OF SYSTEM
(FEET OR MILES)

FACILITY CONTACT PHONE NUMBER

10.2 Length of sanitary sewer collection system in miles (If available, include totais from satellite collection systems) 134 miles
10.3  Does significant infiltration occur in the collection system?  [/lYes [] No

If yes, briefly explain any steps underway or planned to minimize inflow and infiltration:
Annual budget of over $200,000 to reduce I/l through closed circuit TV inspection of mains to look for defects, visual inspection of

manholes to look for missing lids and displaced frames and covers, and cured in place lining of mains and service line connections in
collection system where needed.

11. BYPASSING

Does any bypassing occur anywhere in the collection system or at the treatment facility? Yes[ ] No[/]
if yes, explain:

12. OPERATION AND MAINTENANCE PERFORMED BY CONTRACTOR(S) i

Are any operational or maintenance aspects (related to wastewater treatment and effluent quality) of the treatment works the
responsibility of the contractor?

Yes [] " No /]
If Yes, list the name, address, telephone number and status of each contractor and describe the contractor's responsibilities.